
 

Advanced Water Treatment Strategies for the 

Removal of Natural and Synthetic Organic 

Contaminants 

 

 

by 

Patrick Halevy 

 

 

A thesis  

presented to the University of Waterloo  

in fulfillment of the  

thesis requirement for the degree of  

Master of Applied Science  

in  

Civil Engineering 

 

 

 

 

Waterloo, Ontario, Canada, 2013 

 

©Patrick Halevy 2013   



 ii 

AUTHOR’S DECLARATION  
 

I hereby declare that I am the sole author of this thesis. This is a true copy of the  

thesis, including any required final revisions, as accepted by my examiners.  

I understand that my thesis may be made electronically available to the public.  

____________________________  
[...]
performed more similarly in conditions favoring biomass growth such as high 

temperature and elevated influent BOM levels (Elhadi et al, 2004). 

 

Since chlorinated DBP precursors are integral components of NOM, their oxidation by 

ozone to more biodegradable products and subsequent removal by biological filtration 

should achieve a marked reduction in TTHM, and HAA formation potentials. 



 59 

Additionally, molecular ozone and chlorine share similar modes of attack (see Section 

2.1.3), which decreases the number of halogenated DBP precursors’ reactive sites 

available in NOM if ozonation precedes chlorination (Sohn et al, 2007; Fonseca and 

Summers, 2003; Chang and Singer, 1991). Chen and Wang (2012) studied the 

contribution of ozonation and subsequent biofiltration on the removal of halogenated 

DBPs in river water characterized by a high formation potential. Individually these 

treatments exhibited relatively poor chlorinated DBP removal performance. Biofiltration 

alone abstracted 44% and 31% of TTHMs and HAA6 precursors, respectively, while 

ozonation alone at dosages between 1.25 mg/L and 10 mg/L (equivalent to 0.15-1.2 mg 

O3/mg DOC) oxidized THMFP and HAAFP by 20% and 50%, respectively. However, 

when combining intermediate ozonation with biological filtration, TTHMs and HAA6 

percent removals steadily increased up to 88% and 93% at maximum ozone dose, 

insuring full halogenated DBP regulatory compliance.  

 

NOM can be somewhat divided into hydrophobic and hydrophilic fractions. Chen et al 

(2011) fractionated NOM with XAD-8 resin and demonstrated that a higher chlorinated 

disinfection by-product formation potential was associated with the hydrophobic fraction 

of NOM rather than its hydrophilic counterpart. As such, greater emphasis should be 

spent on the removal of the former prior to chlorination in order to lower DBP formation 

potential. Intermediate ozonation and to a larger extent pre-ozonation were reported to 

convert part of NOM’s hydrophobic fraction into hydrophilic fragments containing 

alcohol and carboxylic functional groups. The combination of ozonation followed by 

BAC was found to be very effective to remove either NOM constituents even at low 

ozone dosages (i.e. 1 mg/L). The filter’s removal mechanism of ozonated water for the 

remaining hydrophobic fraction was via GAC’s adsorption capacity while the hydrophilic 

fraction was more easily biodegraded by the biomass. Conventional treatment followed 

by ozone-BAC resulted in lowering THMFP and HAAFP by 61% and 72%, respectively.    

 

Miltner et al (1992) conducted batch experiments with Ohio River water to determine the 

relative contributions of ozonation followed by biological filtration on the elimination of 

halogenated DBP precursors when applying ozone dosages up to 4.5 mg/L (equivalent to 



 60 

1.7 mg O3/mg DOC). Individually, ozone reduced TTHMFP and HAAFP by up to 30% 

and 50%, respectively, while biodegradation eliminated TTHMFP and HAAFP by 40% 

and 75%, respectively. Combining ozonation and biofiltration didn’t significantly 

enhanced TTHMFP and HAAFP removals relative to biofiltration alone. Increasing the 

ozone dose from 0.4 to 1.7 mg O3/mg DOC seldom improved TTHMFP and HAAFP 

destruction and optimal halogenated DBP removals was reached at the lowest ozone dose 

studied (i.e. 0.4 mg O3/mg DOC). However, biotreatment of ozonated water significantly 

affected THM and HAA species depending on the ozone dosage. At low ozone doses, the 

proportions of chlorodibromomethane and bromoform increased by 40% and 70%, 

respectively, while chloroform and bromodichloromethane were reduced by 30% and 

20%, respectively. At elevated ozone doses (above 0.7 mg O3/mg DOC), production of 

the more brominated DBP species were reduced. Other researchers (Chaiket et al, 2002; 

Speitel et al, 1993) reported similar results and hypothesized that at elevated ozone 

dosages, bromide was oxidized to its highest oxidation state bromate, thus decreasing the 

concentration of bromide available for bromination reactions with halogenated DBP 

precursors. At lower ozone dosages, ozone oxidized bromide to bromine, shifting 

halogenated DBP specie distribution to the more bromine-substituted type. Similar trends 

were observed for the dependence of haloacetic acid species with respect to the ozone 

dose.  

 

In a study involving two surface waters of different water quality characteristics, Spietel 

et al (1993) provided insight on the impact of a wide spectrum of ozone dosages in batch 

ozonation followed by biofiltration experiments. Biotreatment of unozonated water had 

very little impact on TTHMFP destruction whereas HAAFP was reduced by up to 30%, 

indicating that HAA precursors are more biodegradable than their THM counterparts. 

Biotreatment of ozonated water resulted in maximum TTHMFP and HAAFP removals of 

50% and 70%. At low to intermediate ozone dosages (between 0.5 to 2.0 mg O3/mg 

TOC), the action of ozone was generally limited to rendering DBP precursors more 

amenable to biodegradation. At the higher ozone dosages (between 3 and 5 mg O3/mg 

TOC), DBPFP removal response was mixed depending on the type of surface water 

studied. HAAFP removal was greatly enhanced in Lake Austin River water while 



 61 

significant TTHMFP removal was observed with Lake Houston River water. 

Furthermore, ozonating bromide-containing waters at ozone dosages above 1 mg O3/mg 

TOC resulted in regulatory bromate exceedances (>10 μg/L). It was concluded that from 

a regulatory and economic perspective, ozonation followed by biological filtration at 

ozone dosages above disinfection practices was found to be undesirable especially above 

3 mg O3/mg TOC.   

 

In river water characterized by its resistance to TOC removal by conventional treatment, 

Chaiket et al (2002) investigated the contribution of ozonation and biological filtration to 

enhance TOC removal and reduce DBPFP. The pilot-scale study revealed that the point 

of ozonation whether before coagulation or prior to biofiltration had little impact on 

halogenated DBP removal yields. The combination of ozonation, coagulation, and 

biological filtration resulted in a reduction of the TTHMFP between 51% and 66% with 

best results achieved at higher pH and ozone dose. HAA9 precursors were slightly more 

biodegradable compare to their TTHM counterparts with removal yields ranging from 

48% to 76% and maximum precursor destruction attained at high pH and low ozone dose. 

The impact of spiking bromide shifted halogenated DBP species from chlorine-

substituted to the more bromate-substituted types.   

 

 

 

 

 

 

 

 



 62 

3 Materials and Methods 

3.1 Pilot Plant Description 

Figure 3.1 represents a flow diagram integrating the current full-scale and pilot-plant 

treatment processes. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 3.1: Pilot Plant Flow Schematic 
  

Raw Water   

Taste & Odour Ctrl 
                (PAC)   

  
  

Coagulation                               
(Coagulant Aid: Activated Silica  

Coagulant: Poly   Aluminum Chloride)   

Injection                                           
(Micro - Sand/Anionic  Polymer)   

Flocculation/Sedimentation   

Chlorination              
(Chlorine Gas/Ammonia  

Gas)   

Control Filter                       
(0.45 m Anthracite/0.45m  

Sand)   

Stream 1   

Anthracite/Sand Filter   
(1.6 m Anthracite/0.4 m  

Sand)   

Intermediate   Oxidation Step                    
(Ozone or Peroxone)   

Stream 2   

Anthracite or GAC or  
Filtralite/Sand Filters    

(1.6 m Coarse/0.4 m Sand)   
  

Stream 3   Stream 4   Stream 5   

Filter Effluent  
Discharges   

  

- 

  

 F
u

ll
-S

ca
le

 T
re

a
tm

e
n
t 

P
ro

ce
ss

es
 

 



 63 

The pilot plant was fed with full-scale post-Actiflo® effluent water, which incorporates 

powdered activated carbon (PAC) for taste and odour control, followed by coagulation, 

sand-ballasted flocculation and high-rate sedimentation, mainly for particulate and 

organics removal (Figure 3.1). Two distinct treated waters supplied the pilot plant units: 

the control filter mirrored full-scale filters and as such, was fed with post-Actiflo® 

effluent water that was subjected to primary (free chlorination) and secondary 

(chloramination) disinfection. The other four filters were operated in biological mode and 

were supplied exclusively with non-chlorinated post-Actiflo® effluent water. Intuitech 

Inc. (Salt Lake City, Utah) constructed the pilot plant to design specifications. An 

illustration of the pilot plant layout is shown in Figure 3.2 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 3.2: Pilot Plant Layout 

 

 

Chlorinated Post-

Actiflo Water 

 

Ozone Generator 

Ozone Contactors 

Injection 

Ports 

Dual Media Biological Filters 

Calcium 

Thiosulphate 

Filter 

Overflow 

To Waste BT BT BT 

BT 

BT 

Control Filter 

To 

Waste 

Injection Ports 

Dry Air 

BT = Backwash Tank 

Off-Gas to Ozone 

Destruct System  

Filter 

Overflow 

To Waste 

Unchlorinated Post-

Actiflo Water 



 64 

3.1.1 Ozone Delivery System 

The pilot-plant treatment units were designed to simulate full-scale post-Actiflo® 

processes at the design flow rate of 110 MLD. In the event that ozonation was retained 

for full-scale implementation, the then current chlorine contact chambers located between 

the Actiflo® and the filters would be retrofitted for ozone generation. As a result, three 

pilot-scale ozone contactors/dissipation units connected in series were designed  to mimic 

the hydraulic retention time (T50) of the full-scale chlorine contact chambers (post-

Actiflo®) and provided a total contact time of 30.1 min, which corresponds to a flow rate 

of 7.89 L/min (Figure 3.2).  

 

Each contactor is composed of clear PVC cylinders with an inside diameter of 20.3 cm (8 

in.) and a height of 2.44 m. The ozone gas and non-chlorinated Actiflo-treated water 

flowed in counter-current mode through either the first or second contactor. Ozone was 

bubbled through horizontal tubular ceramic static diffusers with a 15 micron pore size to 

generate fine bubbles. For the purpose of this research study, ozone was injected solely in 

the first contactor thus, the second and third contactors acted as ozone dissipation 

chambers. A solution of calcium thiosulfate was injected between the last contactor and 

the filters to quench the ozone residual if necessary. 

 

Injection ports and a static mixer were installed upstream of the ozone contactors to inject 

hydrogen peroxide and selected chemicals (geosmin or MCPA). The influent and effluent 

lines of individual contactors were equipped with sampling ports. 

 

The ozone generator was manufactured by Pacific Ozone Technology (Model SGA11-

22) and produced up to 12 g/h with dried air as the feed gas. The ozone concentrations in 

both generator output and contactor off-gas were monitored by continuous ozone 

monitors (Model HC-12, PCI Ozone Corp.). The ozone transfer efficiency was monitored 

daily to assess the state of the ceramic bubble diffuser. Typically, experiments were 

performed at transfer efficiencies above 90% and the diffuser was replaced once the 

transfer efficiency dropped below 80%. Three on-line ozone residual analyzers (Model 

Q45H, ATI Inc.) were installed at the effluent of each contactor. Two ambient ozone 



 65 

analyzers (Model B12, ATI Inc.) were installed near the ozone generator and the filters. 

Off-gas from the contactors was disposed of in an environmentally-friendly manner by 

flowing through a thermocatalytic ozone destruction unit (Model D212, Pacific Ozone 

Technology) with MnO2/CuO as the catalyst.  

 

3.1.2 Filters 

The filters have an inside diameter of 15.2 cm (6 in.) and were made of clear PVC to 

allow a visual interpretation of operating processes (Figure 3.2). They were operated in a 

constant rate, constant head (down flow) mode by regulating the height of water above 

the media with overflow weirs and the flow through individual filters was maintained 

constant by adjusting an actuated ball valve connected to a flow meter after the filters. As 

the outlet flow rate decreased due to gradual clogging of the media during filter 

operation, the flow meter sent a signal to the controller which then adjusted the effluent 

valve accordingly.  

 

The high rate/deep-bed biological filters were engineered to simulate full-scale post-

Actiflo® processes at the design filtration flow rate of 110 MLD, equivalent to a filtration 

loading rate of 8.0 m/h. The area available for filtration was 0.018 m
2
 and the total height 

of water in the filter was 5.0 m with the overflow weir being 3.0 m above the media 

resulting in a filtration flow rate of 2.43 L/min, an EBCT of 15 minutes and a hydraulic 

retention time (HRT) of 37.8 min. However, during the pilot-plant startup operation it 

was discovered that the height of water in the three ozonated biological filters was 

decreasing because the filter overflow pipes was directing excess water from the ozone 

contactors. On one hand, the three ozonated biological filters required a minimum flow 

rate of 7.29 L/min (2.43 L/min × 3) and on the other, the ozone contactor flow rate was 

set at 7.89 L/minute to mimic the HRT of the existing chlorine contact chambers. 

Empirically, decreasing the filter effluent flow rate by approximately 10% (i.e. from 2.43 

L/min to 2.20 L/min) stabilized the height of water above the filter media during filter 

operation. For consistency purposes, the non-ozonated biological filter flow rate was also 

reduced to 2.20 L/min. At the filtration flow rate of 2.20 L/min, the EBCT and HRT 



 66 

increased to 16.6 min and 41.7 min, respectively, corresponding to a filtration loading 

rate of 7.24 m/h and an equivalent design filtration flow rate of 99.6 MLD.   

 

The biological filters had dual-media configurations with 1600 mm of coarse media over 

400 mm of silica sand (Figure 3.2). Two different treated water streams supplied the four 

biological filters as follow:  

1. Non-chlorinated Actiflo®-treated water was fed to a biological filter composed of 

anthracite over sand.  

2. Non-chlorinated Actiflo®-treated water that was first subjected to an intermediate 

oxidation step was channeled to three biological filters containing either 

anthracite, GAC or Filtralite® media over sand. 

 

Initially, all four biological filters were continuously fed with non-ozonated post-Actiflo 

water over a period of four months to allow a biofilm to form on the media. Once the 

ozone generator was switched on, the biofilm community was expected to change in the 

filters fed with ozonated water because of the enhanced production of a biodegradable 

organic carbon fraction.     

   

Anthracite was supplied by Anthrafilter Media and Coal Ltd®. The GAC media was 

derived from bituminous coal and manufactured by Calgon Carbon Corporation under the 

trade name Filtrasorb® 400 (Pittsburg, PA.). Filtralite® is an expanded clay media 

characterized by a high porosity and large surface area, which according to the Maxit 

Group (Oslo, Norway) is well-suited for the water and wastewater industry. The 

manufacturer claims that the highly porous structure of Filtralite® enhances solids 

retention capacity, which in turn limits headloss development during filtration thus 

increasing filter run times and filter productivity compare to other filtration media. The 

impact of biomass in biological filters on headloss development and turbidity removal 

performance impairments was raised during discussions with the consultant and media 

selection became an important consideration for full-scale implementation.   

 



 67 

The media in the control filter contained 450 mm of anthracite over 450 mm of silica 